Figure A

RYOBI BACKPACK BLOWER - MODEL NUMBER RY08570




RYOBI BACKPACK BLOWER - MODEL NUMBER RY08570

[

The model number will be found on a plate attached to the motor housing. Always mention the model number in all correspondence regarding your
BLOWER or when ordering repair parts.

KEY

OO NOOOOAWN =

NDMNDMNODMNDMNMN L 4 a4 a4
O~ WON-2LO0O0C0O~NOOOWN-=2O

PART
NUMBER

678186002
678190002
518268001
660674001
660665001
518170001
570546001
650026002
290703002
518266001
678128002
900964001
518265001
678108001
570547001
518270001
940627005
900962001
900963001
518273002
518272001
760363003
678126001
678121001
518269001

DESCRIPTION QTY
WASHER ..o 4
N1 3 OO 4
1V/:Xo T 01010 )= N 1
SCREW (#10-14 X 7/8 IN.) cverrvereeereeeeerererenenne 10
SCREW (#8-14 X 16.3 MM) +.eerveeererereresrnes 2
VACUUM DOOR HINGE ....c..oeorrereerrereerenen. 1
RUBBER AV ISOLATOR ....covveeeeeeeeeeeeereseeans. 3
R TTNLC T = N TS 1
LEAD ASSEMBLY (BLACK) ....eoveereeeeereenreene. 1
OUTER VOLUTE HOUSING ......cvveeeerereesre 1
RETAINING WASHER NUT ..., 1
BACK PAD ...t eeeeeeeee e 1
24.5 CC BLOWER FAN ......ovvvorereeeeeerereereens 1
SQUARE NUT ...t eeeeeenes 2
FRAME ..ot eeeeen e 1
HOUSING INNER VOLUTE........oveereereerreenreene. 1
WARNING LABEL .......oveeeeeeeeeseeseeeseeseeeeeeenes 1
SHOULDER STRAPS .....coeeeeeeeseeeeereeeseeenes 1
WAIST STRAP ...t eeeeeenes 1
(0= 1
HOUSING-RH ..cooooerereereeseeeeeeeeeeeeeeeeeeeeeeeeeeeeeeneen 1
SWITCH oot eeeeenes 1
FAN SPACER WASHER........oveoverereeeresresreane. 2
DUST COVER ...t seeeeseeeeee e, 1
ENGINE SHROUD HOUSING.......ovveeeereeene. 1

PARTS LIST (FIGURE A)

KEY
NO.

26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46

PART
NUMBER

290703001
660759002
660629001
570544002
678124001
518210002
570564001
570543001
570566001
580600001
308026003
518255001
518150001
518271001
518160001
678125001
660666001
678109001
678117001
660734001
570624001
983000699
983000699R
03-31-06

DESCRIPTION QTY
LEAD ASSEMBLY (RED).....veeveeeerreereeerereeerenn. 1
SCREW (M5 X 0.8 CAP HD.) ..o, 4
SCREW (#10-14 X 3/4 IN.) cvvoeverereereerreereeene. 4
VIBRATION ISOLATOR ......coeeeeereeerereeseeeereenenes 4
AV BUSHING SLEEVE ........overieeeeereeeseeerenenas 4
CORRUGATED TUBE .....oveeeeeeeeeeseesseeseeen. 1
TUBE-LOWER BLOWER ......vvveeeerereeseeeerennes 1
TUBE-UPPER BLOWER ........civeeeerereeeeeeerenenes 2
BELLOWS ..ot 1
BLOWER ELBOW. ..., 1
CABLE ASSEMBLY ...coeeeeeereeeseeeeesereseenees 1
TRIGGER ..o 1
TRIGGER LOCK ..ot 1
HOUSING-LH ..o, 1
CRUISE LEVER ...oeeeeeeseeeeeeeeeseeeeeeseneseeenes 1
WASHER ..ot eeeeeenes 1
SCREW (#8-14 X 50 MM) +.eovvereereereeerreereeenne. 1
LOCK WASHER ......coreereeeeeeeeeseeeeseeeese e, 4
SPRING ..ot eeeesereeneeenes 1
SCREW (M4 X 1.75 X 16 PAN HD.) .................. 2
GROMMET (NOT SHOWN) ..o, 1
OPERATOR’S MANUAL (900968001)

REPAIR SHEET (REV:03)

* STANDARD HARDWARE ITEM - MAY BE PURCHASED LOCALLY

3




Figure B

RYOBI BACKPACK BLOWER - MODEL NUMBER RY08570




RYOBI BACKPACK BLOWER - MODEL NUMBER RY08570

[

The model number will be found on a plate attached to the motor housing. Always mention the model number in all correspondence regarding your
BLOWER or when ordering repair parts.

KEY

0o ~NOO O WN =

NN NN & 4 a4 a4 a4 a a4 a4 a4
W N 2+ OO 0o~NOO WML OO

PART
NUMBER

660347001
638027001
308138010
638183001
900711002
660674001
590947002
660344002
900711003
308028001
290702001
518130002
660346001
560873001
518253001
660734001
638133003
308068002
678171002
640574001
660349001
290178003
308004001

PARTS LIST (FIGURE B)

DESCRIPTION QTY
SCREW (M5 X 50 MM) rverrvereereeesererereseeesseeesenns 2
HEAT SHIELD oo eee e 1
MUFFLER ASSEMBLY ..o seeesseeseee 1
GASKET MUFFLER «...coveeeeeeseeeeeseeeseeeeeseenenes 1
INSULATOR GASKET w..ooverveeeeeeeeeseeeseessesseenen 1
SCREW (#10-14 X 7/8 IN.) cvveverereeerrerenreseeenenns 2
INSULATOR ..o eeee e e 1
SCREW AND WASHER (M5 X 22 mm).............. 6
CARBURETOR GASKET ...eoveeeeereeereeeesseenenes 2
(o7 a1=1U]=1=3 ro )= TN 1
LEAD ASSEMBLY oo seeeseeseeee 1
AIR BOX BASE ....cooeoeeeseeeeeeeseeeeeeeeeesee e 1
SCREW (M5 X 60 MM) vververevererererereseeseeeseeesenns 2
AIR FILTER ELEMENT w.coooveeeeeeeeveseeeeeeeseenenes 1
CARBURETOR HOUSING COVER................... 1
SCREW (M4 X 1.75 X 16 PAN HD.) v..eovveeeene. 1
CLIP-THROTTLE CABLE........oveevererereeeeeeeeseenenes 1
CRANKSHAFT EXTENSION .oovooveoeeeeeeoeeecscern, 1
WASHER oot eeeeeseeeseesees e see e 1
FLY-WHEEL ASSEMBLY ....vvoveeeeereeseesseeseeen. 1
SCREW (M4 X 22 MM) eeorveeeereeeeereeereseesseenenes 2
COIL & BOOT ASSEMBLY ..o, 1
PULLEY ASSEMBLY oo 1

KEY
NO.

24
25
26
27
28
29
30
31
32
33
34
35
36
37

38
39
40
41
42
43
44
45

PART
NUMBER

300753007
300759003
870170001
660342001
660351002
630002021
640570016
900709001
300749003
690688001
570574001
690699001
690700001
308342001

950119007
590461001
940627007
940627006
940627004
300780002
300758006
000998216

DESCRIPTION QTY
STARTER ASSEMBLY oo 1
FUEL FILTER wveoeeeeeeeeeeeee e eeeees 1
SPARK PLUG (CHAMPION RCU4) ..., 1
SCREW (M5 X 22 MM) vvereveererereeereeeseesseesseenenes 2
SCREW & WASHER (M5 X 10 MM) ..o, 2
PLATE FOR CYLINDER ....ovveeeeeeereeeseeseeeseeen. 1
CYLINDER ..o eeee e 1
CYLINDER GASKET ..o eeeeereeeeeseeeeeneees 1
CRANKCASE ASSEMBLY ..o, 1
KEY WOODRUFF (S43C) «..voeveeeereeereeereeeseeee 1
TUBING RUBBER.......veeveeeeseeeseeeseeeseeeeesessnn 1
CLIP-HOSE (ID 4.9) .veoeeeeeeeeereeeereeseneeseeenenes 2
CLIP-HOSE. oot eeeeee e e eeee e 1
FUEL TANK AND CAP

(INC. KEY NOS. 25 AND 44).....veoverereesrerrenene, 1
STARTING HOUSING LABEL .......ovverereerreenene, 1
AIR FILTER KNOB ....oveeveeeeeseeese s seeeeesesee 1
STARTING LABEL....o.ereeeeereeerereeseeseseesseenenes 1
ZIP START LABEL ..o 1
STARTING INSTRUCTION LABEL.........oooeven.... 1
PRIMER ASSEMBLY ..o seeseeeseeee 1
FUEL CAP ASSEMBLY .o eseeeseeee 1
SPARK ARRESTOR KIT (NOT SHOWN,)........... 1

* STANDARD HARDWARE ITEM - MAY BE PURCHASED LOCALLY




RYOBI BACKPACK BLOWER - MODEL NUMBER RY08570

-t
w

6 2
2
1
Va
o 3 Q/
Figure C -
PARTS LIST (FIGURE C)

KEY PART

NO. NUMBER DESCRIPTION QTY.
1 690691001 WRIST PIN CLIP RING .....ooiitiiii ittt 2
2 690687001 WASHER <. 2
3 690161002 PISTON RING.....ci e s s e s s ae e s e e e s e e e s an e 1
4 640920002 PISTON ettt e e e e e e e b et e s e e e e e ne e e sse e e s nee e s asn e e s annn e e ane e e are e e nnneean 1
5 690686002 NEEDLE BEARING (ID 8 X 8.8) ...ccueiiiiiiiiiiiitiiis ittt s s 1
6 620227001 WRIST PIN...ce s b s s e s s ba s b e b s 1






